



PRIMEPAC

making it easy!



6134 Duraweb Poly-woven Strapping

PRODUCT SPECIFICATION

Product Name:	Duraweb Poly-woven Strapping
Product Code:	6134
Material:	Yarn
Test Date:	03/09/2024
Width:	19mm+0.7mm/-0.5mm
Thickness:	1.3±0.2mm
Linear strength:	1100 daN
System strength:	1400 daN
Testing Method:	<ol style="list-style-type: none"> 1.Surface 2. Hand tension test 3.Width 4.Thickness 5. Linear test 6. System test

Surface + Hands tension test

METHOD/NO.:	1	2	3	4	5	REMARKS
Surface	OK	OK	OK	OK	OK	Standard performance
Hand Tension Test	OK	OK	OK	OK	OK	



0800 277 772



www.primepac.co.nz



sales@primepac.co.nz



L3 1/61 Constellation Drive, Rosedale, Auckland



PRIMEPAC

making it easy!

Width + Thickness + System breaking strength test

METHOD/NO.:	1	2	3	4	5	AVERAGE	REMARKS
Width 19mm+0.7mm/-0.5mm	19.48	19.48	19.50	19.48	19.46	19.48	Ambient Temperature
Thickness 1.3±0.2mm	1.24	1.26	1.28	1.26	1.26	1.26	
Breaking strength of linear test(1100daN)	1148	1158	1115	1123	1136	1136	
System breaking strength test(1400daN) with buckle WB19P4.3	1404	1473	1436	1475	1500	1463	

Elongation

Trial - No.	Elongatiat at 30%	Elongatiat at 50%	Elongatiat at 70%	Elongatiat at 100%	REMARKS
Elongation test with self-belt 10cm length	10.60	10.80	10.95	11.20	The test result should not be above 11.5cm

Note: Test results have 3% tolerance, pictures illustrate testing method.



0800 277 772



www.primepac.co.nz



sales@primepac.co.nz



L3 1/61 Constellation Drive, Rosedale, Auckland